	D-bol
20 mg/day
	D-bol
20 mg/day
	D-bol
25 mg/day
	D-bol
25 mg/day
	D-bol
20 mg/day
	D-bol
15 mg/day
	HCG
5000 IU/wk
	HCG
5000 IU/wk

	Deca
100 mg/wk
	Deca
100 mg/wk
	Deca
200 mg/wk
	Deca
300 mg/wk
	Deca
200 mg/wk
	Deca
100 mg/wk
	Deca
100 mg/wk
	Deca
100 mg/wk


 (
Wk 1
Wk 2
Wk 3
Wk 4
Wk 5
Wk 6
Wk 7
Wk 8
)


Cycle 1: Beginner cycle.

	
	
	Nolv
10mg/day
	Nolv
20mg/day
	Nolv
20mg/day
	Nolv
20mg/day
	Nolv
20mg/day
	

	Sust
250mg/wk
	Sust
250mg/wk
	Sust
250mg/wk
	Sust
500mg/wk
	Sust
500mg/wk
	Sust
250mg/wk
	Sust
250mg/wk
	Nolv
10mg/day

	D-bol
20 mg/day
	D-bol
25 mg/day
	D-bol
30 mg/day
	D-bol
30 mg/day
	D-bol
25 mg/day
	D-bol
20 mg/day
	HCG
5000 IU/wk
	HCG
5000 IU/wk

	Deca
200 mg/wk
	Deca
200 mg/wk
	Deca
300 mg/wk
	Deca
400 mg/wk
	Deca
300 mg/wk
	Deca
200 mg/wk
	Deca
200 mg/wk
	Deca
100 mg/wk


 (
Wk 1
Wk 2
Wk 3
Wk 4
Wk 5
Wk 6
Wk 7
Wk 8
)


Cycle 2: Intermediate Cycle.


	
	
	Equi
200 mg/wk
	
	
	HCG
10000 IU/wk
	
	

	Equi
200 mg/wk
	Equi
200 mg/wk
	Oxy
50 mg/day
	Ana
30 mg/day
	
	Cho
50 mg/day
	HCG
5000 IU/wk
	HCG
5000 IU/wk

	Oxy
50 mg/day
	Oxy
50 mg/day
	Nolv
10 mg/day
	Nolv
20 mg/day
	Ana
30 mg/day
	Ana
50 mg/day
	Cho
100mg/day
	Cho
100mg/day

	Nolv
10 mg/day
	Nolv
10 mg/day
	Sust
500 mg/wk
	Sust
500 mg/wk
	Nolv
20 mg/day
	Nolv
2 0mg/day
	Ana
50 mg/day
	Ana
20 mg/day

	Sust
250 mg/wk
	Sust
250 mg/wk
	D-bol
15 mg/day
	D-bol
10 mg/day
	Sust
250 mg/wk
	Sust
250 mg/wk
	Nolv
20 mg/day
	Nolv
10 mg/day

	D-bol
20 mg/day
	D-bol
25 mg/day
	Deca
400 mg/wk
	Deca
400 mg/wk
	Deca
400 mg/wk
	Deca
200 mg/wk
	Deca
200 mg/wk
	Deca
100 mg/wk


 (
Wk 1
Wk 2
Wk 3
Wk 4
Wk 5
Wk 6
Wk 7
Wk 8
)

Cycle 3: Advanced Cycle:

	
	
	Primo
100 mg/wk
	Primo
100 mg/wk
	Primo
100 mg/wk
	Primo
100 mg/wk
	Nolv
10 mg/day
	Nolv
10 mg/day

	HGH
2 IU/day
	HGH
2 IU/day
	HGH
2 IU/day
	HGH
2 IU/day
	HGH
2 IU/day
	HGH
2 IU/day
	HGH
2 IU/day
	HGH
2 IU/day

	Cyto
25 µg/day
	Cyto
25 µg/day
	Cyto
25 µg/day
	Cyto
37.5µg/day
	Cyto
37.5µg/day
	Cyto
50 µg/day
	Cyto
50 µg/day
	Cyto
50 µg/day

	Clen
20 µg/day
	Clen
40 µg/day
	Clen
40 µg/day
	Clen
40 µg/day
	Clen
60 µg/day
	Clen
60 µg/day
	Clen
80 µg/day
	Clen
40 µg/day

	Ana
10 mg/day
	Ana
10 mg/day
	Ana
10 mg/day
	Ana
10 mg/day
	Ana
10 mg/day
	Ana
10 mg/day
	Ana
10 mg/day
	Ana
10 mg/day


 (
Wk 1
Wk 2
Wk 3
Wk 4
Wk 5
Wk 6
Wk 7
Wk 8
)


Cycle 4: Advanced Female Cycle.
Key: Wk: Week; Clo: Clomid; HGH: Human Growth Hormone; mg : Milligrams; Cyto : Cytomel; Nolv: Nolvadex; µg: Micrograms; D-bol: Dianabol; Oxy : Oxamethalone; IU : international units; Deca: Deca Durabolin; Primo: Primobolan Depot; Ana: Anavar; Equi: Equipoise; Sust: Sustanon; Clen: Clenbuterol; HCG: Human Corionic Gonadotropin	

	
	
	

	
	
	

	
	
	

	
	
	

	
	
	

	
	
	



